
Description Quantity 

2” Drop Leaf Springs 2 

Leaf Spring Front Mount 2 

Leaf Spring Rear Mount, LH & RH 2 

Upper Shock Mount, LH & RH 2 

Mini-Tub Inner Frame Doublers, LH & RH 2 

Shackle Mount Assembly 2 

Lower Shock Plate, LH & RH 2 

Adjustable Leaf Spring Pads 2 

Torque Boxes, LH & RH 2 

Leaf Spring Heavy Duty Shackle Kit 1 

1/2”-20 U-Bolt Kit 4 

Rear Shocks 2 

E-Brake Cable Bracket 1 

Leaf Spring Relocation Hardware Kit 1 

Instructions 1 

Hardware Kit – Detroit Speed Leaf Spring Relocation Kit 

Part Number Description Quantity 

200116 Leaf Spring Relocation Hardware 1 

980025FS 1/2”-20 x 5” L Hex Head Bolt 2 

980058FS 1/2”-20 x 3” L Hex Head Bolt 2 

980026FS 1/2”-20 x 2-1/2” L Hex Head Bolt 2 

960004FS 1/2”-20 Nylock Nut 6 

970037FS 1/2” SAE Washer 10 

950048FS 5/16”-18 x 1-1/2” L Hex Head Bolt 1 

980111FS 5/16”-18 x 1” L Hex Head Bolt 12 

960039FS 5/16”-18 Nylock Nut 8 

970043FS 5/16” SAE Washer 20 

99040768 5/16” ID x 3/4” OD x 7/8” L Spacer 1 

99030169 1/2” ID x 3/4” OD x 1/4” L Steel Spacer 2 
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